
S O L I D   P A N E L

Assembly Instructions

PG-MAN-PAN-SLD-00

817 Maxwell Avenue • Evansville, IN 47711 • 1-800-GO-SWING • www.escaladesports.com • ©2018 Escalade  Sports 



ASSEMBLING SOLID PANEL FOR DECK 
SUPPORT SIDE OF THE PLAYHOUSE / 

OUTBACK.

HARDWARE NEEDED (PER PANEL)

PG-HW-L002    1/4” X 4.5" LAG BOLTS           2

PG-HW-W002  1/4” FLAT WASHER                 2

PART #             DESCRIPTION                 QTY.

-2-

PG-PAN-033-025-SLD

PG-2X4-025-PBB

PG-HW-W002

PG-HW-L002

PG-2X4-025-PBB

PG-PAN-033-025-SLD

PG-HW-L002

PG-HW-W002

ASSEMBLING SOLID PANEL FOR DECK 
FRAME SIDE OF THE PLAYHOUSE.

Before installing the solid panels determine on which side of playset you will install the panel.  The 

panel assembly and installation will vary if installing on the Deck Frame or Deck Support, see below.

1.  Attach Panel Bottom (PG-2X4-025-PBB) flush to the 

INSIDE face (side where you can see the screw 

heads) of the solid Side Panel (PAN-033-025-SLD) as 

shown.  Continue to page 3 to attach to the playset. 

1.  

Screws heads

Attach Panel Bottom (PG-2X4-025-PBB) flush to the 

OUTSIDE face (side where you can't see the screw 

heads) of the solid Side Panel (PAN-033-025-SLD) as 

shown.  Continue to page 4 to attach to the playset. 

Screws
 heads

Counterbore
 holes Counterbore

 holes



INSTALLING PANEL ON DECK SUPPORT SIDE OF THE PLAYHOUSE OR OUTBACK PLAYSETS

Attach solid side panel (PAN-033-025-SLD) as shown in Detail A.  

Attach the Side panel bottom to the Deck Support with 1/4” 

Washers & 1/4” X 3” lag bolts.

2.  

Attach solid side panel to the Safety Rail on the inside with 1/4” 

Washers & 1/4” X 4 1/2” lag bolts.  See Detail A & Inside View. 

3.  

DETAIL A

Deck Support

Side Panel Bottom

INSIDE VIEW

HARDWARE NEEDED (PER PANEL)

PG-HW-L009  1/4” X 3" LAG BOLTS                 2

PG-HW-L002  1/4” X 4.5" LAG BOLTS             2

PG-HW-W002  1/4” FLAT WASHER                   4

PART #             DESCRIPTION                 QTY.

PG-HW-L007PG-HW-L009

PG-HW-W002PG-HW-W002

PAN-033-025-SLD PAN-033-025-SLD 

PG-HW-W002

PG-HW-W002PG-HW-L002

PG-HW-W002PG-HW-L002

PG-HW-W002

SAFETY RAIL

SAFETY RAIL

-3-



INSTALLING SOLID PANEL ON DECK FRAME SIDE OF THE PLAYHOUSE

OUTSIDE VIEW

HARDWARE NEEDED (PER PANEL)

PG-HW-L009  1/4” X 3" LAG BOLTS                 2

PG-HW-L002  1/4” X 4.5" LAG BOLTS             2

PG-HW-W002  1/4” FLAT WASHER                   4

PART #             DESCRIPTION                 QTY.

Attach solid side panel (PAN-033-025-SLD) as shown in Detail A. 

Attach the Side panel to the Safety Rail  with 1/4” Washers & 

1/4” X 3” lag bolts.

2.  

Attach the side panel to the Deck frame using 1/4” washers & 

1/4” X 4 1/2” lag bolts.  See Detail A.

3.  

DETAIL A / INSIDE VIEW

PAN-033-025-SLD PAN-033-025-SLD 

Deck Frame

SAFETY RAIL

PAN-033-025-SLD PAN-033-025-SLD 

PG-HW-W002

PG-HW-L009

PG-HW-W002

PG-HW-W002PG-HW-L002

SAFETY RAIL

-4-


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24



